

CERTIFICATE



Creation Baumann UK

Michelin House, Office 215
81 Fulham Road

London
SW3 6RD

Date	25/06/2021
Fabric	Oscar
Length	0.3 metres

Certificate No.	6612-S
Order No.	Gareth Williams

This is to certify that we have carried out an in-house test on a sample of the supplied fabric detailed above.

The results from the test show a satisfactory PASS to BS 5867 : Part 2 :
Type B. 2008
(Tested according to EN-ISO 15025: 2002 Face Ignition).

No tests have been carried out on the durability of the fabric's flame retardant properties, and we are therefore unable to provide any recommendations regarding fabric care.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12

